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1) %ﬁ%ﬁ%@%aﬂ®%mﬁ& :

3 E@ﬁﬁjﬁg (SF 45, SF 55, CrMoV M) =7 W—
BB, W LR R HUTERELE. Tab
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2) EBHE L T OMEHENT ,

N.R.C EHEERT A DM L b 3 #FE (SF 45, SF

55, CrMoV &) oW TEBIECH > THREED

HEBHER 2T 0. ZOfES Table 2 F# 4
 WighE % Table 3 ITqRd. -
F12 Vaxs 3 Ve TV 3NTH2»5 Vaxp, Vi
7 —35%E& Table 4 &2 5.
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Table 1. Chemical compositions and mechanical properties of the standard samples.
Chemical compdsitibn (%) Mechanical properties
. - ’ © Yield Tensile | Elongat-| Reduct-
e Si | Mn P S Cu | Ni | Cr | Mo | V point strength| ion ion Fracture
: “ : ) . (kg/mmz) (kg/mm?) (%) (%)
A1(SF 45) 1 0°23 | 0°35 | 0°79.| 0°021 | 0°014 | 010 | 0-05 | 0°09 29°2 ‘ 52°0 33 57 . F
’Az,(SF 55) 0°35 1023 0°62 10023 | 0°017 | 0°09 | 0°08 | 0°07 | - _ 312 . 536 | 30 53‘ : r
A3(CrMoV) | 0°47 | 0°33 | 0°81 | 0020 | 0°017 | 0°05 | 0°06 | 0°98 | 0°138 | 036 | 656 82 | 22 | 56 Cup
 Table 2. Result of gas analysis for the oxygen in the standard samples. (Unit : ppm)
B; B, - Bs B : Bs
1 st day 2 nd day " 3rd day 4 th day .~ 5th day
A(SF 45) 72 64 65 78 71 80 - 73 77 72 71
A(SF. 55) - 93 74 94 67 115 85 98 80 98 109
‘Ag(CrMO ) 90 21 84 83 98 92 98 - 95 96 93 '
Table 3. ‘Analys'is of variance table.
* Factor S. s d. f. m. s. EW) Fo
A © 2498°9 2 12493 025 +20% xB+100%,
B : 685°5 4 1714 o +20%sx8+60%
) ’ ) 4237 8 529 02g+20AxB
Residual error 14110 15 94°1 1 o
Total 5018°8 29
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Table 4. Analysis' of variance table.
Factor s. s a. £ m. e E (v) Fo F(0'01) | .F(0°05)
A 24986 2 | 1249°3 0%+ 1002 15°6* 566 3+42
B 686 4 1714 oE+60lg 215 4°26 2°+80
Error E © 18347 23 79°8 0%k :
Total '
% Significant at 0°01 level.
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R Ag A " .y part lbe l
) ‘ IV. % | = ) S i | : ;/mersza/:
BRIV THRORA A HRZBET 5105 70> OF _ “*S §£::::::>
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HHFIT S T+ DICBEDHTE S > URORBARI SR LR Fig. 1. Shape of the oxygenmeter-head made
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eter Table 1. Effect of the diameter of the
Manufactured.  y& &2/ / 4 enlarged part of oxygen-meter-
Mdasato Nakamura and Sho;z /TsucHIDA. head.
Lo = Diameter| Total
1 ; .
RUEID 4o & O0RT 2 [P OREEAR CHEMMRRE O IE Test. of the | pressure Weight of mm Hg
DT & i%%ﬁﬁﬁ%mﬂ% Uzl Oz, BB EIZ enlarged 'measured sample | :
 ZOEEREMTOBRE L REOKISICH ¥ 2 ORAER No. gm% (mmHg) (&) /10g
B LM OMERRD 5 bDOTH B DT, BHORKM S £/
B LOHES B ECERRID RIS STV, & { g gg % 28
B EERBET 2 BHB L KED A 2, HEBO %
RERBSEES L CHERAORE~Y FORROBE ) 15 143 52 27°5
@tmo%@ﬁbt?%%ﬁ&Té 10 56 185 30°2
0R B & R ' ; .
. HHEN v FOBIR : S 2 3% Mgs %é
E%«/%@Fﬁmmgle?ﬁbﬁéé HUERS
Table 2. Effect of the size of the glass-sealed part.
Diameter of the glass-sealed part
Test No. I~1*5mm § 3mm § . Smmf§
" |Measured value| Ratio of two |Measured value| Ratio ot two Measured value| Ratio of two
mmHg/10g values mmHg/10g values mmHg/10g values
25°3 . 26°3 . 22°3 .
v e 1+05 Soee 1+03 5240 1+02
: 22°7 e 23°6 . 214 .
2 253 0°90 22'6 1°04 19°3 111
318 . 28°5 . 31°9 .
3 41°7 077 29°0 0*98 30°0 1°06
267 . 380 S 27°6 .
.4- 36°5 0°73 395 0°96 340 0+81




